
Multiple files are bound together in this PDF Package.

Adobe recommends using Adobe Reader or Adobe Acrobat version 8 or later to work with 
documents contained within a PDF Package. By updating to the latest version, you’ll enjoy 
the following benefits:  

•  Efficient, integrated PDF viewing 

•  Easy printing 

•  Quick searches 

Don’t have the latest version of Adobe Reader?  

Click here to download the latest version of Adobe Reader

If you already have Adobe Reader 8, 
click a file in this PDF Package to view it.

http://www.adobe.com/products/acrobat/readstep2.html





















 1


City of San Mateo Wastewater Treatment Plant 
Comments Regarding Tentative Order for Renewal of NPDES Permit 
[...]
A. Effluent Limitations – Discharge Point 001............................................................................. 10 
B. Mercury Mass Emission Limitation ......................................................................................... 14 
C. Reclamation Specifications ...................................................................................................... 15 


V. Receiving Water Limitations ........................................................................................................... 15 
A. Surface Water Limitations........................................................................................................ 15 
B. Groundwater Limitations ......................................................................................................... 16 


VI. Provisions......................................................................................................................................... 16 
A. Standard Provisions.................................................................................................................. 16 
B. Monitoring and Reporting Program (MRP) Requirements...................................................... 16 
C. Special Provisions .................................................................................................................... 16 


1. Reopener Provisions........................................................................................................... 16 
2. Special Studies and Additional Monitoring Requirements ................................................ 17 
3. Best Management Practices and Pollution Minimization .................................................. 18 
4. Construction, Operation and Maintenance Specifications ................................................. 21 
5. Special Provisions for Publicly Owned Treatment Works (POTWs) ................................ 22 
6. Corrective Measures to Minimize Blending Events........................................................... 25 
7. Dioxin-TEQ Compliance Schedule.................................................................................... 25 
8. Action Plan for Cyanide ..................................................................................................... 27 
9. Action Plan for Copper....................................................................................................... 27 


VII. Compliance Determination .............................................................................................................. 27 
 
 


Tables 


Table 1.  Discharger Information................................................................................................................ 1 
Table 2.  Discharge Location ...................................................................................................................... 1 
Table 3.  Administrative Information ......................................................................................................... 1 
Table 4.  Facility Information ..................................................................................................................... 4 
Table 5.  Basin Plan Beneficial Uses of Lower San Francisco Bay ........................................................... 6 
Table 6a.  Effluent Limitations from May 1st to September 30th .............................................................. 10 
Table 6b.  Effluent Limitations from October 1st to April 30th................................................................. 10 
Table 6c.  Toxic Substances Effluent Limitations .................................................................................... 11 
Table 7.  Minimum Levels for Pollutants with Effluent Limitations ....................................................... 12 
 
 


Attachments 


Attachment A – Definitions .................................................................................................................... A-1 
Attachment B – Facility Map.................................................................................................................. B-1 
Attachment C – Process Flow Diagram.................................................................................................. C-1 
Attachment D – Federal Standard Provisions......................................................................................... D-1 
Attachment E – Monitoring and Reporting Program (MRP)...................................................................E-1 


 2 







CITY OF SAN MATEO WASTEWATER TREATMENT PLANT REVISED TENTATIVE ORDER NO. R2-2007-XXXX 
 NPDES NO. CA0037541 


Attachment F – Fact Sheet.......................................................................................................................F-1 
Attachment G – The following documents are part of this Permit, but are not physically attached due to 


volume.  They are available on the internet at 
www.waterboards.ca.gov/sanfranciscobay/  
- Self-Monitoring Program, Part A, adopted August 1993 
- Standard Provisions and Reporting Requirements, August 1993 
- August 6, 2001, Staff Letter: Requirement for Priority Pollutant Monitoring in 


Receiving Water and Wastewater Discharges  
Attachment H – Pretreatment Requirements .......................................................................................... H-1 
  
 
 


 3 



http://www.waterboards.ca.gov/sanfranciscobay/





CITY OF SAN MATEO WASTEWATER TREATMENT PLANT REVISED TENTATIVE ORDER NO. R2-2007-XXXX 
 NPDES NO. CA0037541 


I. FACILITY INFORMATION 


The following Discharger is subject to the waste discharge requirements as set forth in this Order: 


 Table 4.  Facility Information 
Discharger City of San Mateo 
Name of Facility City of San Mateo Wastewater Treatment Plant 


2050 Detroit Drive 
San Mateo, CA  94404 Facility Address 
San Mateo County 


Facility Contact, Title, and 
Phone 


Wastewater Treatment Plant – Mark Von Aspern, Plant Manager, (650) 522-
7385  
Collection System – Darla Reams, Deputy Directory/Chief Engineer (650) 
522-7304 
Pretreatment and Stormwater – Vern Bessey, Environmental Compliance 
Program Manager, (650) 522-7342 


Mailing Address 
330 West 20th Avenue 
San Mateo, CA 94403 


Type of Facility Publicly Owned Treatment Works (POTW) 
Facility Design Flow 15.7 mgd (dry weather) and 40 mgd (wet weather) 


 
 
II. FINDINGS 


The California Regional Water Quality Control Board, San Francisco Bay Region (hereinafter the 
Regional Water Board), finds: 


A. Background.  The City of San Mateo Wastewater Treatment Plant (San Mateo WWTP) is currently 
discharging under Order No. 01-071 and National Pollutant Discharge Elimination System 
(NPDES) Permit CA0037541.  The Discharger submitted a Report of Waste Discharge, dated 
November 22, 2005, and applied to renew its NPDES permit to discharge up to 15.7 million gallons 
per day (mgd) of treated wastewater from the San Mateo WWTP.  The application was deemed 
complete on January 10, 2006. 


For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and state laws, regulations, plans, or policy are held to be equivalent to references to the Discharger 
herein. 


B. Facility Description.  The Discharger owns and operates the San Mateo WWTP, a secondary and 
advanced secondary wastewater treatment plant, and its conveyance system.  The San Mateo 
WWTP transports and treats domestic, commercial, and industrial wastewater from a service area 
with a population of approximately 137,000.  The following municipalities and counties contribute 
to influent flows to the San Mateo WWTP: City of San Mateo (population 94,000), City of Foster 
City (30,000), City of Hillsborough (6,500), City of Belmont (400); and San Mateo County (5,600). 
  


Treated wastewater is discharged from Discharge Point 001 into Lower San Francisco Bay, a water 
of the State and United States through a submerged diffuser approximately 3,700 feet offshore and 
500 feet north of the San Mateo-Hayward Bridge.  The diffuser is about 41 feet below the water 
surface.   


Limitations and Discharge Requirements  4 







CITY OF SAN MATEO WASTEWATER TREATMENT PLANT REVISED TENTATIVE ORDER NO. R2-2007-XXXX 
 NPDES NO. CA0037541 


The Discharger presently discharges an average year-round flow of approximately 13.0 mgd, an 
average dry weather flow of 11.7 mgd, and an average wet weather flow of 13.9 mgd from its 
treatment plant.  The treatment plant has a dry weather design capacity of 15.7 mgd and a peak wet 
weather flow capacity of approximately 40 mgd.  The Discharger currently provides secondary 
treatment of flows up to 40 mgd, and advanced-secondary treatment as needed to meet effluent and 
receiving water limits in this Order.  During high wet weather flows, a portion of primary effluent is 
routed around biological treatment to the disinfection facility, providing for blending of primary and 
secondary effluent during wet weather periods when the secondary capacity is exceeded.  Treatment 
facilities consist of primary clarifiers, aeration basins, secondary clarifiers, pressure filters, 
chlorination, and dechlorination. 


In May 2005, construction began for modifications to the solids handling facilities, including a 
second anaerobic digester and centrifuges.  Modifications also include elimination of the Zimpro 
low-pressure oxidation system and vacuum filters.  The planned completion date for these 
modifications is April 2008. 


The Discharger’s wastewater collection system includes approximately 257 miles of sanitary sewer 
lines (gravity lines and force mains) and 23 pump stations. 


Attachment B provides a map of the area around the San Mateo WWTP.  Attachment C provides a 
process flow schematic of the San Mateo WWTP.   


C. Legal Authorities.  This Order is issued pursuant to CWA section 402 and implementing 
regulations adopted by the U.S. EPA and Chapters 5.5, Division 7 of the California Water Code 
(commencing with section 13370).  It shall serve as an NPDES permit for point source discharges 
from this facility to surface waters.  This Order also serves as Waste Discharge Requirements 
(WDRs) pursuant to Article 4, Chapter 4, Division 7 of the Water Code (commencing with section 
13260). 


D. Background and Rationale for Requirements.  The Regional Water Board developed the 
requirements in this Order based on information submitted as part of the application, through 
monitoring and reporting programs, and other available information.  The Fact Sheet 
(Attachment F), which contains background information and rationale for Order requirements, is 
hereby incorporated into this Order.  The Fact Sheet constitutes part of the Findings for this Order.  
Attachments A through E and G are also incorporated into this Order. 


E. California Environmental Quality Act (CEQA).  Under Water Code section 13389, this action to 
adopt an NPDES permit is exempt from the provisions of Chapter 3 of CEQA. 


F. Technology-Based Effluent Limitations.  CWA Section 301(b) and NPDES regulations at 
40 CFR 122.44 require that permits include conditions meeting applicable technology-based 
requirements at a minimum and any more stringent effluent limitations necessary to meet applicable 
water quality standards.  The discharge authorized by this Order must meet minimum federal 
technology-based requirements based on Secondary Treatment Standards at 40 CFR 133.  
A detailed discussion of development of the technology-based effluent limitations development is 
included in the Fact Sheet.   


Limitations and Discharge Requirements  5 







CITY OF SAN MATEO WASTEWATER TREATMENT PLANT REVISED TENTATIVE ORDER NO. R2-2007-XXXX 
 NPDES NO. CA0037541 


G. Water Quality-Based Effluent Limitations.  CWA section 301(b) and NPDES regulations at 
40 CFR 122.44(d) require that permits include limitations more stringent than applicable federal 
technology-based requirements where necessary to achieve applicable water quality standards.   


NPDES regulations at 40 CFR 122.44(d)(1)(i) mandate that permits include effluent limitations for 
all pollutants that are or may be discharged at levels that have the reasonable potential to cause or 
contribute to an exceedance of a water quality standard, including numeric and narrative water 
quality objectives (WQOs) within a standard.  Where reasonable potential has been established for a 
pollutant, but there is no numeric criterion or objective for the pollutant, water quality-based 
effluent limitations (WQBELs) must be established using:  


(1) U.S. EPA criteria guidance under CWA section 304(a), supplemented where necessary 
by  other relevant information 


(2) An indicator parameter for the pollutant of concern 


(3) A calculated numeric water quality criterion, such as a proposed state criterion or 
 policy interpreting the state’s narrative criterion, supplemented with other relevant 
 information, as provided in 40 CFR 122.44(d)(1)(vi).   


H. Water Quality Control Plans.  The Water Quality Control Plan for the San Francisco Bay Basin 
(the Basin Plan) is the Regional Water Board’s master water quality control planning document.  It 
designates beneficial uses and WQOs for waters of the State, including surface waters and 
groundwater.  It also includes programs of implementation to achieve WQOs.  The Basin Plan was 
duly adopted by the Regional Water Board and approved by the State Water Resources Control 
Board, the Office of Administrative Law, and the U.S. EPA, where required.  The Basin Plan 
implements State Water Resources Control Board (State Water Board) Resolution 88-63, which 
establishes State policy that all waters, with certain exceptions, should be considered suitable or 
potentially suitable for municipal or domestic supply (MUN).  Because of the marine influence on 
receiving waters of San Francisco Bay, total dissolved solids levels in the Bay commonly (and often 
significantly) exceed 3,000 milligrams per liter (mg/L) and thereby meet an exception to State 
Water Board Resolution 88-63.  Therefore, the MUN designation is not applicable to Lower San 
Francisco Bay.  Beneficial uses applicable to Lower San Francisco Bay are as follows. 


 Table 5.  Basin Plan Beneficial Uses of Lower San Francisco Bay 
Discharge Point Receiving Water Name Beneficial Uses  


001 Lower San Francisco Bay Industrial Service Supply (IND) 
Navigation (NAV) 
Water Contact Recreation (REC1) 
Non-Contact Water Recreation (REC2) 
Ocean, Commercial and Sport Fishing (COMM) 
Wildlife Habitat (WILD) 
Preservation of Rare and Endangered Species (RARE) 
Fish Migration (MIGR) 
Shellfish Harvesting (SHELL) 
Estuarine Habitat (EST) 


 
Requirements of this Order implement the Basin Plan.   


Limitations and Discharge Requirements  6 







CITY OF SAN MATEO WASTEWATER TREATMENT PLANT REVISED TENTATIVE ORDER NO. R2-2007-XXXX 
 NPDES NO. CA0037541 


I. National Toxics Rule (NTR) and California Toxics Rule (CTR).  U.S. EPA adopted the NTR on 
December 22, 1992, and later amended it on May 4, 1995, and November 9, 1999.  About forty 
criteria in the NTR applied in California.  On May 18, 2000, U.S. EPA adopted the CTR.  The CTR 
promulgated new toxics criteria for California and, in addition, incorporated the previously adopted 
NTR criteria that were applicable in the State.  The CTR was amended on February 13, 2001.  
These rules contain WQC for priority pollutants. 


J. State Implementation Policy.  On March 2, 2000, the State Water Board adopted the Policy for 
Implementation of Toxics Standards for Inland Surface Waters, Enclosed Bays, and Estuaries of 
California (State Implementation Policy or SIP).  The SIP became effective on April 28, 2000, with 
respect to the priority pollutant criteria promulgated for California by the U.S. EPA through the 
NTR and to the priority pollutant objectives established by the Regional Water Board in the Basin 
Plan.  The SIP became effective on May 18, 2000, with respect to the priority pollutant criteria 
[...]
C. Special Provisions (Provision VI.C) .....................................................................................F-43 


1. Reopener Provisions........................................................................................................F-43 
2. Special Studies and Additional Monitoring Requirements .............................................F-43 
3. Best Management Practices and Pollution Minimization Program.................................F-44 
4. Construction, Operation, and Maintenance Specifications .............................................F-44 
5. Special Provisions for Municipal Facilities (POTWs Only) ...........................................F-44 


Attachment F – Fact Sheet   F-1 







CITY OF SAN MATEO WASTEWATER TREATMENT PLANT REVISED TENTATIVE ORDER NO. R2-2007-XXXX 
 NPDES NO. CA0037541 


6. Corrective Measures to Minimize Blending Events: ......................................................F-44 
7. Dioxin-TEQ Compliance Schedule.................................................................................F-44 
8. Action Plan for Cyanide ..................................................................................................F-45 
9. Action Plan for Copper....................................................................................................F-46 


VIII. Public Participation.......................................................................................................................F-46 
A. Notification of Interested Parties...........................................................................................F-46 
B. Written Comments ................................................................................................................F-46 
C. Public Hearing.......................................................................................................................F-46 
D. Waste Discharge Requirements Petitions..............................................................................F-47 
E. Information and Copying ......................................................................................................F-47 
F. Register of Interested Persons ...............................................................................................F-47 
G. Additional Information..........................................................................................................F-47 


 
 


List of Tables 


Table F-1.  Facility Information...............................................................................................................F-3 
Table F-2.  Outfall Location ....................................................................................................................F-5 
Table F-3a.  Effluent Limitations (Order No. 01-071) and Monitoring Data for Conventional and 


Non-Conventional Pollutants between May 1 and September 30 (Dry Season) ...............F-5 
Table F-3b.  Effluent Limitations (Order No. 01-171) and Monitoring Data for Conventional and 


Non-Conventional Pollutants between October 1 and April 30 (Wet Season) ..................F-6 
Table F-4.  Effluent Limitations (Order No. 01-171) and Monitoring Data for Toxic Pollutants...........F-6 
Table F-5.  Numeric Effluent Exceedances .............................................................................................F-7 
Table F-6.  Basin Plan Beneficial Uses ...................................................................................................F-9 
Table F-7.  Secondary Treatment Requirements ...................................................................................F-15 
Table F-8.  Summary of Technology-Based Effluent Limitations ........................................................F-16 
Table F-9.  Translators for Copper and Nickel for Deepwater Discharges of North of Dumbarton 


Bridge (Central Bay Regions) ..........................................................................................F-20 
Table F-10.  Summary of RPA Results .................................................................................................F-22 
Table F-11.  Effluent Limitations for Copper........................................................................................F-28 
Table F-12.  Effluent Limitations for Mercury......................................................................................F-29 
Table F-13.  Effluent Limitations for Nickel .........................................................................................F-30 
Table F-14.  Effluent Limit Calculations...............................................................................................F-34 
Table F-15.  Summary of Technology-Based Effluent Limitations between May 1st and September 


30th....................................................................................................................................F-37 
Table F-16 Summary of Technology-Based Effluent Limitations between October 1st and April 


30th....................................................................................................................................F-37 
Table F-17.  Summary of Effluent Limitations for Toxic Pollutants ....................................................F-38 
 


Attachment F – Fact Sheet   F-2 







CITY OF SAN MATEO WASTEWATER TREATMENT PLANT REVISED TENTATIVE ORDER NO. R2-2007-XXXX 
 NPDES NO. CA0037541 


ATTACHMENT F – FACT SHEET 


As described in Section II of this Order, this Fact Sheet includes the legal requirements and technical 
rationale that serve as the basis for the requirements of this Order. 


This Order has been prepared under a standardized format to accommodate a broad range of discharge 
requirements for dischargers in California.  Only those sections or subsections of this Order specifically 
identified as “not applicable” have been determined not to apply to this Discharger.  Sections or 
subsections of this Order not specifically identified as “not applicable” are fully applicable to this 
Discharger. 


I. PERMIT INFORMATION 


The following table summarizes administrative information related to the facility. 


 Table F-1.  Facility Information 
WDID 2 417035001 
Discharger City of San Mateo 
Name of Facility City of San Mateo Wastewater Treatment Plant 


2050 Detroit Drive  
San Mateo, CA 94404 Facility Address 
San Mateo County  


Facility Contact, Title, Phone 


Wastewater Treatment Plant – Mark Von Aspern, Plant Manager, (650) 522-
7385  
Collection System – Darla Reams, Deputy Directory/Chief Engineer (650) 522-
7304 
Pretreatment and Stormwater – Vern Bessey, Environmental Compliance 
Program Manager, (650) 522-7342  


Authorized Person to Sign and 
Submit Reports 


Darla Reams, Deputy Director of Public Works (650) 522-7304 


Mailing Address 
330 West 20th Avenue 
San Mateo, CA 94403 


Billing Address Same as Mailing Address  
Type of Facility Publicly Owned Treatment Works (POTW) 
Major or Minor Facility Major  
Threat to Water Quality 1 
Complexity A 
Pretreatment Program Yes 
Reclamation Requirements No 
Facility Permitted Flow 15.7 million gallons per day (mgd) average dry weather flow 


Facility Design Flow 
15.7 mgd (current dry weather average design flow) 
40 mgd (design wet weather peak flow) 


Watershed San Francisco Bay 
Receiving Water Lower San Francisco Bay 
Receiving Water Type Marine 


 
 


A. The City of San Mateo is the owner and operator of the City of San Mateo Wastewater Treatment 
Plant (San Mateo WWTP). 


Attachment F – Fact Sheet   F-3 







CITY OF SAN MATEO WASTEWATER TREATMENT PLANT REVISED TENTATIVE ORDER NO. R2-2007-XXXX 
 NPDES NO. CA0037541 


For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and state laws, regulations, plans, or policy are held to be equivalent to references to the Discharger 
herein. 


B. The facility discharges treated wastewater into the deep-water channel of Lower San Francisco Bay, 
a water of the United States, and is currently regulated by Order No. 01-071 and National Pollution 
Discharge Elimination System (NPDES) Permit CA0037541, adopted on May 31, 2001.   


C. The Discharger filed a Report of Waste Discharge and submitted an application for renewal of its 
Waste Discharge Requirements (WDRs) and NPDES permit on November 22, 2005. 


D. The terms and conditions of the current Order have been automatically continued past the Order’s 
original expiration date of May 31, 2006.  They remain in effect until new WDRs and a new 
NPDES permit are adopted pursuant to this Order. 


II. FACILITY DESCRIPTION 


A. Description of Wastewater Treatment or Controls 


The Discharger owns and operates the San Mateo WWTP, a secondary and advanced secondary 
wastewater treatment plant, and its collection system.  The San Mateo WWTP transports and treats 
domestic, commercial, and industrial wastewater from a service area with a population of 
approximately 137,000.  The following municipalities and counties contribute to influent flows to 
the San Mateo WWTP: City of San Mateo (population 94,000), City of Foster City (30,000), City of 
Hillsborough (6,500), City of Belmont (400); and San Mateo County (5,600).   


Treated wastewater is discharged into Lower San Francisco Bay, a water of the State and United 
States, from Discharge Point 001 through a submerged diffuser approximately 3,700 feet offshore 
and 500 feet north of the San Mateo-Hayward Bridge.  The diffuser is approximately 41 feet below 
the water surface.  A second outfall, to Seal Slough, is available to the Discharger; however, this 
discharge point is designated by the Discharger for emergency use only and is not an authorized 
point of discharge to waters of the State or the United States.   


The Discharger presently discharges an average year-round flow of approximately 13.0 mgd, an 
average dry weather flow of 11.7 mgd, and an average wet weather flow of 13.9 mgd from its 
treatment plant.  The treatment plant has a current dry weather design capacity of 15.7 mgd and a 
peak wet weather flow capacity of approximately 40 mgd.  During high wet weather flows, a 
portion of the primary effluent may be routed around biological treatment to the disinfection 
facility, providing for blending of primary and secondary effluent during wet weather periods when 
the secondary capacity is exceeded.  The Discharger currently provides secondary treatment of 
flows up to 40 mgd and advanced-secondary treatment (filtration) as needed to comply with effluent 
and receiving water limitations in this Order.  Treatment facilities consist of four primary clarifiers, 
five aeration basins and secondary clarifiers, six mixed media (carbon, gravel, and sand) pressure 
filters for advanced secondary treatment, two chlorine-contact chambers, and dechlorination with 
sodium bisulfite. 


Most storm water captured within the wastewater treatment plant’s storm drain system is directed to 
the headworks of the treatment plant and treated to the standards contained in this Order.  Some of 


Attachment F – Fact Sheet   F-4 







CITY OF SAN MATEO WASTEWATER TREATMENT PLANT REVISED TENTATIVE ORDER NO. R2-2007-XXXX 
 NPDES NO. CA0037541 


the storm water from the facility flows offsite to Seal Slough.  This storm water is covered by the 
Statewide Industrial Storm Water Permit (NPDES General Permit CAS000001). 


In May 2005, construction began for modifications to the solids handling facilities, including a 
second anaerobic digester and centrifuges.  Modifications also include elimination of the Zimpro 
low-pressure oxidation system and vacuum filters.  The planned completion date for these 
modifications is April 2008. 


The Discharger’s wastewater collection system includes approximately 257 miles of sanitary sewer 
lines (gravity lines and force mains) and 23 pump stations. 


B. Discharge Points and Receiving Waters 


The location of the San Mateo WWTP outfall and its receiving water are shown in Table F-2 below. 


Table F-2.  Outfall Location 
Discharge 


Point 
Effluent 


Description 
Discharge Point 


Latitude 
Discharge Point 


Longitude Receiving Water 


001 POTW 
Effluent 37º, 34’, 50” N 122º, 14’, 45” W Lower San Francisco Bay 


 
Lower San Francisco Bay is located in the South Bay Basin watershed management area, between 
the Dumbarton Bridge and the San Francisco-Oakland Bay Bridge.   


C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data  


Effluent limitations contained in Order No. 01-071 for discharges to Lower San Francisco Bay 
and representative monitoring data from the term of Order No. 01-071 are as follows:  


Table F-3a.  Effluent Limitations (Order No. 01-071) and Monitoring Data for Conventional and 
Non-Conventional Pollutants between May 1 and September 30 (Dry Season) 


Effluent Limitations Monitoring Data 
(From 5/02 To 9/06) 


Parameter Units 
Monthly 
Average 


Weekly 
Average 


Daily 
Maximum 


Highest 
Monthly 
Average 


Highest 
Weekly 
Average  


Highest 
Daily 


Discharge  
Oil and Grease mg/L 10 --- 20 (5) (5) (5) 
pH standard 


units 6.0 – 9.0 6.0 – 9.0 6.0 – 9.0 7.2 NA 7.4 


TSS mg/L 20 30 40 13 36 69 


Acute Toxicity % survival (1) (1) (1) 


Lowest 11-sample 90 percentile: 95% 
Survival 
Lowest 11-sample Median: 100% 
Survival 


CBOD5 mg/L 15 25 35 10 16 21 


Fecal Coliform MPN/ 100 
mL 


(2) (2) (2) 64 NA 170 


Chlorine, Total Residual mg/L --- --- 0.0 (4) 0.4 NA 0.4 
Chronic Toxicity TUc (3) (3) (3) 4.97 NA 18 
Settleable Matter ml/L-hr. 0.1 --- 0.2 0.1 NA 0.1 
Turbidity NTU 15 --- 30 8.01 NA 21.7 


Attachment F – Fact Sheet   F-5 







CITY OF SAN MATEO WASTEWATER TREATMENT PLANT REVISED TENTATIVE ORDER NO. R2-2007-XXXX 
 NPDES NO. CA0037541 


 
 
Table F-3b.  Effluent Limitations (Order No. 01-171) and Monitoring Data for Conventional and 
Non-Conventional Pollutants between October 1 and April 30 (Wet Season) 


Effluent Limitations Monitoring Data  
(From 1/02 To 11/06 ) 


Parameter Units 
Monthly 
Average 


Weekly 
Average 


Daily 
Maximum 


Highest 
Monthly 
Average 


Highest 
Weekly 
Average  


Highest 
Daily 


Discharge  
Oil and Grease mg/L 10 --- 20 (5) (5) (5) 


pH standard 
units --- --- 6.0 – 9.0 7.3 NA 7.5 


TSS mg/L 30 45 60 22 45 175 


Acute Toxicity % survival (1) (1) (1) 


Lowest 11-sample 90 percentile: 95% 
Survival 
Lowest 11-sample Median: 100% 
Survival 


CBOD5  mg/L 25 40 50 14 22 58 


Fecal Coliform MPN/ 100 
mL 


(2) (2) (2) 118 NA 800 


Chlorine, Total 
Residual mg/L --- --- 0.0 (4)  NA  


Chronic Toxicity TUc (3) (3) (3) 1.2 NA 1.7 
Settleable Matter ml/L-hr 0.1 --- 0.2 0.1 NA 0.1 
Turbidity NTU 15 --- 30 11.21 NA 29.1 


CBOD5 = five-day carbonaceous biological oxygen demand 
ND = Non-Detect 
NA = Not Applicable 
(1) An 11-sample median value of not less than 90 percent survival and an 11-sample 90th percentile value of not less than 70 percent 


survival.   
(2) The five day log mean fecal coliform density shall not exceed 200 MPN/100 mL and the 90th percentile fecal coliform value shall not 


exceed 400 MPN/100 mL.   
(3)  A chronic toxicity effluent limit was not included in Order No. 01-071.  However, the Order included an accelerated monitoring 


trigger of a three sample median value of 10 chronic toxicity units (TUc) or a single sample maximum of 20 TUc or greater. 
(4) For total residual chlorine, 0.0 milligrams per liter (mg/L) was established as an instantaneous maximum effluent limitation.   
(5) No data available for this parameter.   
 
 Table F-4.  Effluent Limitations (Order No. 01-171) and Monitoring Data for Toxic Pollutants 


Final Limits Interim Limits 
Monitoring Data 


(From 3/02 To 
11/06) Parameter Units 


Daily 
Maximum 


Monthly 
Average 


Daily 
Maximum Monthly Average Highest Daily 


Concentration 
Copper μg/L --- --- 33.1 --- 9.3 


Mercury μg/L --- --- --- 
0.087 (Oct-Apr) 
0.023 (May-Sep) 


0.039 


Nickel μg/L 71.1 29.5 --- --- 19 